wEPA Response Protocol Toolbox:
erementa protecion 2 1ANNING for and Responding to
Drinking Water Contamination
Threats and Incidents

Interim Final - April 2004

Module 6:
Remediation and Recovery Guide




Response Protocol Toolbox:
Planning for and Responding to
Drinking Water Contamination Threats and Incidents

Module 6: Remediation and Recovery Guide

Interim Final — April 2004

< PLANNING AND PREPARATION >

1

Threat Warning

|

Initial Threat Evaluation

Is Threat
Possible?

Immediate Operational
Response Actions

1

Site Characterization and
Sampling

Is Threat
Credible?

THREAT EVALUATION
PROCESS

Public Health Response
Actions

1

Sample Analysis

Is Incident
Confirmed?

Remediation and Recovery
[...]
http://www.epa.gov/epaoswer/hazwaste/test/samp_guid.htm
http://www.epa.gov/quality
http://www.epa.gov/quality/faq6.html
http://www.epa.gov/superfund/programs/risk/ragse/index.htm
http://www.epa.gov/safewater/smallsys/arsenic_treatment_handbook_lo.pdf

MODULE 6: Remediation and Recovery Guide

US EPA. 2003c. Environmental Technology Verification Program. http://www.epa.gov/etv

US EPA. 2003d. Instructions to Assist Community Water Systems in Complying with the
Public Health Security and Bioterrorism Preparedness and Response Act of 2002. EPA/810/B-
02/001. Office of Water. Washington, D.C. January. http://www.epa.gov/safewater/security

US EPA. 2003e. Large Water System Emergency Response Plan Outline: Guidance to Assist
Community Water Systems in Complying with the Public Health Security and Bioterrorism
Preparedness and Response Act of 2002. EPA 810-F-03-007. Office of Water (4601M). July
2003. http://www.epa.gov/safewater/security/pdfs/erp-long-outline.pdf

US EPA. 2003f. Membrane Filtration Guidance Manual. Office of Water. Proposal Draft, June
2003. EPA 815-D-03-008. http://www.epa.gov/safewater/1t2/guides.html

US EPA. 2003g. Ultraviolet Disinfection Guidance Manual. Office of Water. Draft, June
2003. EPA 815-D-03-007. http://www.epa.gov/safewater/It2/guides.html

US EPA. 2003h. Training Module: Introduction to Hazardous Waste Identification. Office of
Solid Waste and Emergency Response (5305W). EPA530-R-04-012. September 2003.
http://www.epa.gov/epaoswer/hotline/training/hwid.pdf

US EPA. 2004a. Remedial Investigation/Feasibility Study. February 24.
http://www.epa.gov/superfund/whatissf/sfproces/rifs.htm

US EPA. 2004b. Terms of Environment: Terms Beginning with “R.” January 6.
http://www.epa.gov/OCEPAterms/rterms.html

US EPA. 2004c. Characterization and Monitoring: The Triad. January 30.
http://www.epa.gov/tio/triad/

US EPA. 2004d. Innovative Technologies: Remediation. Office of Solid Waste and Emergency
Response. January 24. http://www.epa.gov/tio/remed.htm

US EPA. 2004¢. Environmental Technology Verification Program. February 26.
http://www.epa.gov/etv/

US EPA. 2004f. Water Pollution Control: Remediation. February 3.
http://www.epa.gov/ebtpages/watewaterpremediation.html

US EPA. 2004g. RCRA State Authorization. March 1.
http://www.epa.gov/epaoswer/hazwaste/state/index.htm

US EPA. 2004h. Office of Research and Development National Homeland Security Research
Center. February 23. http://www.epa.gov/ordnhsrc/

97 Interim Final — April 2004


http://www.epa.gov/safewater/security
http://www.epa.gov/safewater/security/pdfs/erp-long-outline.pdf
http://www.epa.gov/safewater/lt2/guides.html
http://www.epa.gov/safewater/lt2/guides.html
http://www.epa.gov/epaoswer/hotline/training/hwid.pdf
http://www.epa.gov/superfund/whatissf/sfproces/rifs.htm
http://www.epa.gov/OCEPAterms/rterms.html
http://www.epa.gov/tio/triad/
http://www.epa.gov/tio/remed.htm
http://www.epa.gov/etv/
http://www.epa.gov/ebtpages/watewaterpremediation.html
http://www.epa.gov/epaoswer/hazwaste/state/index.htm
http://www.epa.gov/ordnhsrc/

MODULE 6: Remediation and Recovery Guide

US EPA. 2004i. EPA's Quality System for Environmental Data and Technology. March 17.
http://www.epa.gov/quality/

US EPA. 2004j. Characterization and Monitoring: The Triad. April 15.
http://www.epa.gov/tio/triad/

US EPA. 2004k. Underground Injection Control (UIC) Program. March 26.
http://www.epa.gov/safewater/uic.html

US EPA. 20041. Emergency Response Plan Guidance for Small and Medium Community Water
Systems to Comply with the Public Health Security and Bioterrorism Preparedness and Response
Act of 2002. EPA 816-R-04-002. Office of Water (4601M). April 2004.
http://www.epa.gov/safewater/security/pdfs/guide small medium_erp.pdf).

US EPA. Undated a. Integrated Risk Information System. http://www.epa.gov/iris/

US EPA. Undated b. Hazardous Waste Cleanup Information. Technology Innovation Program.
http://clu-in.org/

US EPA. Undated c. Compendium of Environmental Testing Laboratories.
http://www.epa.gov/compendium

US EPA. Various dates. Methods for Evaluating the Attainment of Cleanup Standards. Volume
1: Soils and Solid Media (February 1989; EPA 230/02-89-42). Volume 2: Ground Water (July
1992; US EPA 230-R-92-014). Volume 3: Reference-based Standards for Soils and Solid Media
(December 1992; EPA 230-R-94-004). Office of Policy, Planning and Evaluation.
http://www.epa.gov/tio/charl _edu.htm#stat samp

US National Library of Medicine. 2001. Toxicology Tutor I - Basic Principles. May 14.
http://www.sis.nlm.nih.gov/ToxTutor/Tox1/al12.htm

Whelton, Andrew J., and Janet L. Jenson, Todd E. Richards, and Richard M. Valdivia. 2003.
The Cyanic Threat to Potable Water. 2003 American Water Works Association (AWWA)

Annual Conference and Exposition Proceedings, “Protecting Water Quality Sources.” June. 157
17.

White, Geo. Clifford. 1992. The Handbook of Chlorination and Alternative Disinfectants. 31
edition. Van Nostrand Reinhold.

98 Interim Final — April 2004


http://www.epa.gov/quality/
http://www.epa.gov/tio/triad/
http://www.epa.gov/safewater/uic.html
http://www.epa.gov/safewater/security/pdfs/guide_small_medium_erp.pdf
http://www.epa.gov/iris/
http://clu-in.org/
http://www.epa.gov/compendium
http://www.epa.gov/tio/char1_edu.htm
http://www.sis.nlm.nih.gov/Tox/ToxTutor.html

MODULE 6: Remediation and Recovery Guide

9 Appendices
9.1 Suggested Format for System Characterization/Feasibility Study Work Plan

L. Executive Summary
II. Introduction
I1I. System Description and Environmental Setting

IV. Initial Evaluation and Results of Site Characterization

A. Contaminants present, volume of water and media affected

B. Potential pathways of contaminant migration/preliminary assessment of public
health and environmental impacts

C. Preliminary identification of candidate response objectives and remedial response

action alternatives

V. Work Plan Rationale
A. Data quality objectives
B. Work plan approach

VL

o
w2
~
w2

Project Planning

Community Relations/Public Communication
Field Investigations

Sample Analysis/Validation

Data Evaluation

Risk Assessment

Evaluation of Remedial Alternatives
Treatability Studies

Reports

FZomEUOw

VII. Costs and Key Assumptions
VIII. Schedule

IX.  Project Management

A. Staffing
B. Coordination
X. References

XI.  Appendices

99 Interim Final — April 2004



9.2

II.

I1I.

IV.

MODULE 6: Remediation and Recovery Guide

Elements for a Quality Assurance Project Plan

Project Management

A Title and Approval Sheet

B Table of Contents

C Distribution List

D. Project/Task Organization

E. Problem Definition and Background
F. Project/Task Description

G Quality Objectives and Criteria

H Special Training/Certifications

L Documentation and Records

ata Generation and Acquisition

Sampling Methods

Sample Handling and Custody
Analytical Methods

Quality Control
Instrument/Equipment Testing,
Inspection, and Maintenance

Non-direct Measurements
Data Management

ssessment and Oversight
Assessments and Response Actions
Reports to Management

Wrr ACTEZOTMEOO®>Y

ata Validation and Usability
. Data Review, Verification, and Validation
. Verification and Validation Methods

D
A
B
C Reconciliation with User Requirements

100

Sampling Process Design (Experimental Design)

Instrument/Equipment Calibration and Frequency
Inspection/Acceptance of Supplies and Consumables

Interim Final — April 2004



9.3

II.

I1I.

IV.

VL

VIL

VIIIL

IX.

XI.

MODULE 6: Remediation and Recovery Guide

Elements of a Health and Safety Plan

The name of a site health and safety officer and the names of key personnel and alternates
responsible for site safety and health

A health and safety risk analysis for existing site conditions, and for each site task and
operation

Employee training assignments

A description of personal protective equipment to be used by employees for each of the
site tasks and operations being conducted

Medical surveillance requirements

A description of the frequency and types of air monitoring, personnel monitoring, and
environmental sampling techniques and instrumentation to be used

Site control measures

Decontamination procedures

Standard operating procedures for the site

A contingency plan that meets the requirements of 29 CFR 1910.120(1)(1) and (I)(2)

Entry procedures for confined spaces

101 Interim Final — April 2004



9.4

II.

I1I.

IV.

VL

VIIL

VIIL

IX.

MODULE 6: Remediation and Recovery Guide

Suggested Format for System Characterization/Feasibility Study Report

Executive Summary

Introduction

A. Purpose of Report

B. History of Contamination Incident

C. Rapid Risk Assessment

D. Summary of Site Characterization Results
E. System Description

System Characterization

Contaminant Source Investigations
Source Water Investigation
Treatment Plant Investigation
Distribution System Investigation
System Components Investigation
Environmental Media Investigation
Public Health Investigation
Ecological Investigations

rTommoawe

Nature and Extent of Contamination

A. Sources (reservoir, ground water, river)
B. Storage, treatment, and distribution system
C. Affected Environmental Media (soils, sediment, ecological receptors)

D. Affected Consumers

Contaminant Fate and Transport

Potential Routes of Migration (i.e., air, ground water, etc.)

Contaminant Persistence

Persistence in the System

Contaminant Migration within the System (e.g., sorption onto pipes, solubility in
water, modeling methods and results)

oOwp

Risk Assessment
Preliminary Remediation Goals
Development and Screening of Alternative for Remediation

Summary and Conclusions

102 Interim Final — April 2004



MODULE 6: Remediation and Recovery Guide

9.5 Hypothetical Example of a Contamination Threat to a Drinking Water
System: Threat Warning Through Remediation and Recovery

The following example illustrates many concepts discussed throughout the RPTB, not just those
introduced in Module 6. It is intended to illustrate the evolution of an incident, from the time the
threat warning is received through remediation and recovery. Furthermore, it demonstrates a
streamlined application of the planning framework presented in Module 6 for the case of a
“simple” contamination incident.

Description of Treatment Plant

A city treats raw water from a lake and supplies drinking water to 100,000 people in the city and
surrounding communities. Lake water enters by one of two intake pipes and is pumped to the
city water treatment plant. The water treatment process consists of pre-chlorination, screening,
clarification by means of coagulation with polyhydroxyaluminum chloride, flocculation by
mechanical mixing, followed by sedimentation. The filtration process includes granulated
activated carbon (GAC) in the filters to remove taste and odor, a condition present in the water
during the late summer when algae are abundant. Chlorine is added again following filtration,
and contact time for disinfection is achieved in a post-filter clearwell. Ammonia is added
following the clearwell to achieve a combined residual of 1.3 mg/L. Hydrofluorosilicic acid
(Fluoride) is added to the drinking water to promote dental health. Finished water is stored in
one of three 1-million gallon ground level storage tanks that supply water to distribution. The
water treatment plant has a rated capacity of 20 million gallons per day and operates at about one
half of its capacity.

Water Contamination Threat Warning

Day 1 -4:30 a.m.: A security guard at the water treatment plant observes a person leaving the
fenced area surrounding the distribution system storage tanks. The security guard calls 911, but
the police do not arrive in time to apprehend the suspect. The security breach is confirmed when
the responding officer notices that a lock was cut from the perimeter fence. The security guard
immediately activates the facility’s Emergency Response Plan (ERP) and notifies the WUERM
(or ER Lead) by telephone.

Initial Threat Evaluation and Immediate Operational Response

Based on the information provided by the security guard, the WUERM determines that the threat
is possible and further emergency response actions are necessary. The WUERM contacts key
personnel on the facility’s internal notification list. The local police mobilize their bomb squad
to evaluate the storage tanks and surrounding areas for explosives. The plant operators
implement the Action Plan established for the storage tanks that includes both physical isolation
of the water in the tanks and maintaining an exclusion zone around each tank. By 5:30 a.m., the
exclusion zone is established, and all three tanks are physically isolated from the treatment plant
and rest of the distribution system. As a further precaution, the WUERM orders the shutdown of
segments of the distribution system closest to the tanks, shutdown of the treatment system, and
closure of both water intakes.

103 Interim Final — April 2004



MODULE 6: Remediation and Recovery Guide

The police determine no explosive devices were left by the intruder or intruders, however, an
investigator finds several large empty containers at the base of Storage Tank No. 1. Law
enforcement personnel indicate that the containers must be left in place for further investigation
to include taking photographs, fingerprints, and conducting chemical analysis of any residues
present in the containers.

The WUERM is designated as the Incident Commander (IC) under the plant’s ERP and Incident
Command System (ICS) and initiates further action (including sampling and analysis) to
determine if a contamination incident has occurred. At the same time, the spokesperson
designated in the ERP activates the public/media communications plan to keep the press and
public informed.

Site Characterization and Sampling

Day 1- 6:30 a.m.: Based on observations of a suspicious person, the broken lock, and the empty
containers, the WUERM determines that the contamination threat is credible. The WUERM
directs the site characterization team leader to immediately develop and implement a customized
site characterization plan. As the potential site of contamination, the storage tanks are designated
as the primary investigation site. It is unclear whether or not the tanks were isolated quickly
enough to prevent the spread of water into the distribution system; however, for the initial plan it
is decided that only the primary site will be characterized. The site characterization objective is
to determine whether or not a water contamination incident has occurred.

Site characterization activities are initiated including implementation of the health and safety
plan and sampling and analysis of water in each of the three storage tanks. Initial analysis is
performed using field test kits. The team conducts rapid field-testing of the water for pH,
conductivity, chlorine residual, and cyanide.

The sample analysis results indicate concentrations of cyanide in Storage Tank No. 1 exceeding
0.2 ppm. Results for other parameters in all three tanks were within normal limits. The site
characterization team is instructed to obtain additional samples from points downstream of the
storage tanks within the distribution system for more detailed chemical analysis and to determine
if containment measures were effective.

Day 1 - 12:00 noon: The WUERM makes a judgment that the contamination incident is
confirmed and places a call to the drinking water primacy agency in accordance with the plant’s
ERP. The primacy agency and WUERM make the joint decision to call the National Response
Center. Because the incident is believed to be an act of terrorism, it is considered an incident of
national significance and requires action by the Department of Homeland Security (DHS). A
representative from DHS is dispatched to the scene and assumes the role of IC, replacing the
WUERM. The WUERM assumes the role of utility representative directly under, and providing
technical advice to, the IC. Representatives from DHS and FEMA coordinate delivery of